
Ed. by Roberta Lamaddalena and Dario Frascari

Contributors: ROBERTA LAMADDALENA, DARIO FRASCARI, NICO-

LAS KALOGERAKIS, STATHIS KYRIACOU, AHMED RASHED, ATEF 

JAOUANI, AMEUR CHERIF, REDOUANE CHOUKR-ALLAH, SARA BO-

RIN, CATHERINE GIBERT, JOCHEN FROEBRICH, NICOLA LAMADDA-

LENA, WEN-TAO LI, BRUNO MOLLE, CONSUELO VARELA ORTEGA, 

MARIJN MULDER, PHILIPPE CORVINI,  MOHAMED ALHAMDI, 

VITO FELICE URICCHIO

ALMA MATER STUDIORUM - UNIVERSITY OF BOLOGNA 

WATER RESEARCH INSTITUTE - NATIONAL COUNCIL OF 

RESEARCH  BARI 2020

Development and scale-up of 

technologies for wastewater tre-

atment and reuse in Mediterranean 

African countries: the MADFORWATER 

project



MADFORWATER - DEVELOPMENT AND APPLICATION OF INTEGRATED TECHNOLOGICAL AND MANAGE-
[...]
- Lack of regulation and standards 
for biofertilizer production and com-
mercialization
- Need to clearly regulate the ethical and safety 
issues.

Experimental set-up in greenhouse to test Plant 
Growth-Promoting Bacteria effects on tomato plants grown 
under different water regimes

50



Experimental set-up in field to test Plant growth Bacteria ef-
fects on Maize crop under TMWW irrigation and SIM model 
application.

5 - Increasing the efficiency of traditional surface 
irrigation systems in Egypt
Type of crops “targeted” by this technology

Field crops

Irrigation technology mainly used in Egypt for 
the irrigation of these crops

In the Nile delta in Egypt, open channels 
(called Mesqas) convey irrigation water to 

quaternary farm ditches called Marwas 
whichfeed over-irrigated fields. The 

resulting drainage water irrigates 
downstream fields, or it is mixed 

to fresh water and re-enters the distribution system. 
Consequently, a very high efficiency is achieved at 
basin level, at the detriment of the quality of water 
released into drainage canals.

Technology description
The core idea of this technology consists in the 
conversion of Mesqas and Marwas into optimized 
pressurized pipes, equipped with hydrants that sup-
ply water to downstream gated pipes, provided with 
calibrated nozzles and feeding fields furrows. This  
irrigation system allows to maintain in the long term 
on farm irrigation efficiency, and distribution unifor-
mity thus  reducing the drainage volumes. Therefore 
a greater quantity of fresh waterwill be available in 
the upstream canal. As a consequence, the needs to 
use drainage water would be reduced and the overall 
environmental conditions in the irrigated area will be 
improved.

Features that make this technology suitable for the 
context of Egypt
No water pre-treatments are needed for the applica-
tion of this technology. In the context of Egypt this 
technology applies to both irrigation and drainage 
water. 

51



Results obtained in MADFORWATER relatively to 
this technology
To minimize energy and maintenance cost, the 
localized system design was adapted to operate at 
low pressure (around 0.5 bar). The high discharge 
rate of the proposed nozzles largely reduce emitters 
fouling and clogging, problems commonly encounte-
red when irrigating with poor water quality. Particular 
attention was dedicated to the integration of elasto-
meric membranes in the nozzle, so as to develop 
pressure-compensating emitters characterized by 
a high level of discharge uniformity along the pipe. 
Field tests have demonstrated that, by using this 
technology, the amount of drainage water could be 
reduced by more than 30%.

Gated pipe with detail of a calibrated nozzle

Specific obstacles relative to the application of this 
technology in Egypt

The main obstacle might be rela-
ted to the farmers’ acceptance to 
adapt to the use of a technology 
which substitutes an old and 
consolidated flooding system 
approach.

8 - THE MADFORWA-
TER PILOT PLANTS OF INTE-
GRATED WAS-
TEWATER 
TREATMENT 
One of the main project’s activities was to construct, 
monitor and optimize 4 Pilot Plants (PPs) in which 
the most promising technologies for the treatment 
and agricultural reuse of different wastewater ty-
pes were effectively integrated: one was installed in 
Egypt, two in Tunisia and one in Morocco. Different 
wastewater types were treated and reused in the 
MADFORWATER pilots: municipal wastewater, textile 
wastewater and drainage canal water, as specified in 
the following table:

52

The first Municipal Wastewater Pilot Plant was instal-
led in the Choutrana Wastewater Treatment Plant in 
Ariana, Tunisia. It is dedicated to the treatment and 
reuse of MWW.



1. PILOT PLANTS FOR THE TREATMENT AND REU-
SE OF MUNICIPAL WASTEWATER IN CHOTRANA, 
ARIANA, TUNISIA (P1) AND AGADIR, MOROCCO 
(P3)

Location and main characteristics of the 4 MADFORWATER 
pilot plants P1, P2, P3, P4

Two pilot plants were constructed and run for the 
purpose of municipal wastewater (MWW) treatment 
and reuse in Tunisia and Morocco.

1.1 PILOT PLANT P1, ARIANA, TUNISIA
The first Municipal Wastewater Pilot Plant was instal-
led in the Choutrana Wastewater Treatment Plant in 
Ariana, Tunisia. It is dedicated to the treatment and 
reuse of MWW.

1. A nitrifying trickling filter that provides secondary 
treatment of organics and ammonia
2. A secondary settler for sludge sedimentation
3. A constructed wetland for heavy metals and remai-
ning nutrients removal
4. A chemical disinfection unit 
5. An excess secondary sludge dewatering system. 

A satisfying removal efficiency was recorded during 
the experimental period: 90% for COD, 92% for BOD, 
93% for TSS and NTK, 61% for TP and 3-log reduction 
for E. coli. 
The average outlet concentrations were found to 
be within the limits set by the Tunisian standard 
NT106.03 for wastewater reuse in agriculture and the 
Tunisian Decree n°2018-315 for wastewater dischar-
ge in the public domain. 

53

The first Municipal Wastewater Pilot Plant was instal-
led in the Choutrana Wastewater Treatment Plant in 
Ariana, Tunisia. It is dedicated to the treatment and 
reuse of MWW.

This pilot plant P1 (10m³/d), consists of:



Treated MWW generated from the pilot plant was 
used for the irrigation of wheat crops. MADFORWA-
TER partners developed several irrigation technolo-
gies suitable for the reuse of treated MWW during 
the duration of the project, with the aim to reduce 
water consumption and increase crop production. 
Selected irrigation technologies were tested in this 
pilot: a model for irrigation scheduling that takes into 
account the specific characteristics of the treated 
wastewater (SIM), innovative mini-sprinklers suitable 
for treated MWW and hot climates and the supply of 

The Chotrana municipal wastewater treatment
plant (Ariana, Tunisia): the site for the MADFORWATER 
municipal wastewater pilot plant P1

PGPB. PGPB inoculants can be 
prepared in a way that can be 
easily used by farmers. However, 
the social and legal acceptance 
of this technology still represents 
a major barrier to its large-scale 
implementation.

Municipal wastewater treatment pilot P1 in Ariana, Tunisia: 
a) photo of the pilot plant; b) wheat irrigated with treated 
municipal wastewater using micro-sprinklers

54



Municipal wastewater treatment pilot P1 in Ariana, Tunisia: 
details of the constructed wetland

During the first weeks of operation, pilot plant P1 
resulted in very high removal rates for the main para-
meters. However, the accumulation of sludge in the 
2 trickling filter units negatively affected the perfor-
mances of the whole system. The installation of a 
primary clarifier significantly improved the quality of 
the effluent. Furthermore, the implementation of the 
Constructed Wetland (CW) as a tertiary treatment 
highly ameliorated the effluent quality. Neverthe-
less, chemical disinfection still resulted necessary, 
to meet the national and international standards for 
agricultural reuse of treated WW.

Municipal wastewater treatment in pilot plant P1 in Aria-
na, Tunisia : BOD5 concentration (mg/L) versus time. CW: 
constructed wetland.

The proposed treatment train (sedimentation - trick-
ling filter and constructed wetland) appears to be hig-
hly suitable for small rural communities (1000-10000 
people) characterized by a complete lack of MWW 
treatment and by a lack of irrigation-quality freshwa-
ter. The overall cost of wastewater treatment (0.6-0.7 
€/m³) resulted acceptable in the Tunisian context. 
This treatment represents an affordable technology 
potentially implementable in several African coun-
tries.

55



1.2 PILOT PLANT P3, AGADIR, MOROCCO

In the Souss-Massa region in Morocco, pilot plant 
P3 relied on an existing wastewater treatment plant 
within the station M’zar in Agadir, with a capacity of 
75 000 m³/day. The site of L’Mzar MWWTP is located 
approximately 8.5 km south of the city of Agadir on 
the coastal dunes of L’Mzar. The western boundary of 
the site is about 1500 m from the sea. This surface 
area of the site reserved for the implementation of 
the project is 200 ha . The treatment Plant process 
includes an anaerobic lagoon as primary treatment, 
infiltration on a sand layer, as a secondary treatment 
and UV disinfection as a tertiary treatment. The 
monitoring activity showed an average 97-98% re-
moval of BOD5, COD, TSS, 99% removal of NTK and 
turbidity, 100% removal of helminth eggs and faecal 
coliforms and 60% phosphorus removal. The final 
effluent complies with the Moroccan standards for 
irrigation with treated wastewater, except for electri-
cal conductivity (3 - 4.5 mS/cm) that slightly exceeds 
such standard. The high electrical conductivity can 
be explained by the huge amount of saline waste-
water produced from fish processing industries. To 
overcome this concern, the Moroccan company in 

in charge of MWW treatment (RAMSA) has forced 
fish canneries industries to separate pre-treat their 
effluent before injecting then in the sanitation net-
work.

Municipal wastewater treatment in pilot plant P3 in Agadir, 
Morocco: a) primary treatment: Anaerobic lagoon as pri-
mary treatment; b) secondary treatment: sand filter; c) UV 
disinfection system - tertiary treatment.

The proposed technology for municipal wastewater 
treatment presents several advantages: 
- safe and harmless to humans, the environment and 
wildlife; it guarantees satisfactory results without 
addition of chemical products; 
- excellent results in reducing  suspended matter; 
- advanced nitrification and BOD oxidation; 
- important bacteriological removal; 
- low operating costs; 
- easy to operate; 
- good environmental integration.

56



The high salinity of the effluent detected in the water 
produced by the L’Mzar plant limite its uses for salt 
sensitive crops. Treated MWW produced by the 
M’Zar plant was used for the irrigation of young olive 
trees by means of innovative calibrated nozzles. The 
irrigation water scheduling was performed using an 
innovative soil water balance simulation model (SIM). 
After one year of experiments, irrigation using treated 
MWW allowed fertilizers and water savings of 570 €/
ha, when the SIM model was applied. The crop yields 
obtained with MWW and freshwater were similar.

Municipal wastewater treatment in pilot plant P3 in Agadir, 
Morocco: removal of faecal coliforms over time.

To sum up, both the MWW treatment process tested 
in the MADFORWATER pilot plants led to the pro-
duction of high-quality treated wastewater that was 
successfully utilized for the irrigation of wheat and 
olive trees. The overall cost for both treatment trains 
(0.6-0.7 €/m³) resulted acceptable in the context of 
Tunisia and Morocco. In particular, the trickling filter / 
constructed wetland combination appears to be hig-
hly suitable for small rural communities, but further 
research is needed to assess the effectiveness of 
such treatment sequence for the removal of viruses, 
pathogen bacteria and emerging pollutants.

Municipal wastewater treatment in pilot plant P3 in Agadir, 
Morocco: a) municipal wastewater treatment process in 
L’Mzar, b) olive trees irrigated with treated municipal waste-
water using calibrated nozzles

57



Pilot plant for MWW treatment and resue in Agadir, Moroc-
co: distribution uniformity values measured for the different 
irrigation technologies tested, during the experimental 
period. TWW, treated wastewater; FW, freshwater; SIM: safe 
irrigation model.

2. PILOT PLANT P3 FOR THE TREATMENT AND 
REUSE OF TEXTILE WASTEWATER AT THE GWASH 
INDUSTRY (NABEUL, TUNISIA)

A textile wastewater pilot plant with a capacity of 
10 m³/d was installed in the GWash textile indus-
try (Nabeul, Tunisia). It consisted of a coagulation/
flocculation unit, a primary clarifier tank, an aerobic 

Moving Bed Biological Reactor 
(MBBR), a secondary clari-
fier tank, a sand filter and an 
adsorption column. During preli-
minary runs of the pilot plant, the 
MBBR stage resulted not suitable 
for this type of wastewater, as high 
salinity and recalcitrant pollutants 
played an inhibitory role on biomass growth. 
In light of these results, the developed pilot plant was 
readapted and coagulation flocculation was applied 
as a principal treatment prior to the refining proces-
ses of adsorption and filtration. The pilot plant led to 
the production of a high-quality effluent, with average 
removals equal to 96% for color, 63% for COD, 66% 
for BOD, 95% for TSS and 100% for NH4, PO4, total 
and fecal coliforms. All effluent values except EC (in 
average around 18 mS/cm) were within the Tunisian 
limits for wastewater reuse in agriculture NT106.03 
and for wastewater discharge in the public domain 
(Decree n° 2018-315). The developed technology is 
characterized by a treatment cost of € 0.15 per m³ 
wastewater, which is within the range of discharge 
prices normally paid in Tunisia.

58



Gwash industry (Korba, Nabeul, Tunisia): the site for pilot 
plant P2 of textile wastewater treatment and reuse

Pilot plant P2 for textile wastewater treatment and reuse in 
Nabeul, Tunisia: colour removal across the different sec-
tions of the water treatment plant. 1st stage: coagulation 
flocculation unit, 2nd stage: sand filter and 3rd stage: resin 

adsorption column.

The treated textile wastewater was reused for the 
irrigation of sorghum with encouraging results in 
terms of morphological, physiological and yield para-
meters. Growth and crop yields were similar between 
the plots irrigated with treated textile wastewater and 
those irrigated with freshwater. In both plots, sor-
ghum grain yields were equal to about 1500 kg/ha, in 
the range of the average values reported for Tunisia 
in 2017. 

Pilot plant P2 for textile wastewater treatment and reuse in 
Nabeul, Tunisia: installation of the irrigation system in the 
experimental field

59



Texile Industries in Tunisia produce about 3 million 
m3/year of wastewater, that gets typically dischar-
ged in the public sewer determining a significant 
additional load of non-biodegradable organic mat-
ter and colour to municipal wastewater treatment 
plants.

Pilot plant P2 for textile wastewater treatment and reuse 
in Nabeul, Tunisia: a) schematic diagram for the irrigation 
network layout (b) microsprinklers

The profile of the soil irrigated 
with treated TWW was very 
similar to that of the control soil 
irrigated with freshwater. After 
almost 1 year, an increase of 
electrical conductivity was obser-
ved, which may adversely affect salt 
sensitive crops. Adequate drainage is 
essential to salinity management. Drainage 
will help to facilitate leaching of salts downward in 
the soil. The used irrigation system, consisting of 
flow-regulated microsprinkler system, is easy to use 
and operate. Uniform water distribution was attained. 
However, the microsprinklers needed be maintain-
ed and cleaned regularly to remove residues. It is 
noteworthy as well that the microsprinklers were less 
effective during windy conditions.

The low-cost process successfully tested in pilot 
plant P3 for the treatment and reuse of textile waste-
water could potentially be implemented at large scale 
in the North African context, leading to a marked de-
crease of the textile industry pollutant load. The trea-
ted textile wastewater can be reused for the irrigation 
of non-food crops, as effectively demonstrated in the 

60



the MADFORWATER pilot. A substitute option con-
sists in internal reuse within the textile industry, with 
a consequent decrease of freshwater consumption 
and ultimately of the entity of water stress in regions 
characterized by a high density of textile industries.

3. INTEGRATED PILOT PLANT P4 FOR DRAINAGE 
CANAL WATER TREATMENT AND REUSE IN THE 
LAKE MANZALA REGION, EGYPT

The MAD4WATER pilot plant P4, consisting of a fa-
cultative lagoon and three types of constructed wet-
lands tested in parallel (Cascade Hybrid Constructed 